

TEST CERTIFICATE

ST-12-06-08-03

- Product:** Laminate floor covering of the product group 8 mm LLT
level of use 32
Dimensions: 1286 mm x 194 mm x 8 mm
- Producer:** Classen Industries GmbH
An der Birkenpfehlheide 6
15837 Baruth
- Order/
Test method:** Testing of all properties according to EN 13329
- Test report:** 272168/3
- Test results:**
- The general requirements according to table 1 and 3 are fulfilled.
 - The classification requirements of the following levels of use are fulfilled:

Resistance against abrasion:	classes 21 - 23, 31 - 32
Resistance against impact:	classes 21 - 23, 31 - 32
Resistance against staining:	classes 21 - 23, 31 - 33
Resistance against cigarette burn:	classes 21 - 23, 31 - 33
Resistance against movement of a furniture leg:	classes 21 - 23, 31 - 33
Resistance against soft chair rolls:	classes 21 - 23, 31 - 33
Thickness swelling:	classes 21 - 23, 31 - 33

The Product of the product group 8 mm LLT fulfils the general requirements according to table 1 and 3 and the classification requirements for the level of use 21 - 23 and 31 - 32 according to EN 13329.

Dresden, 08 June 2012



Head of laboratory



Engineer in charge